


Tab.1 - Base Machine (1/3) Bio 150
Pos Description No. Code

1 Rivet ø4.9x16 Al 3 530002000

4 Washer ø5x15 3 510003005

5 Angle 1 010310000

7 Knob M8 F 1 013710000

9 Chipper hopper 1 011810000

10 Washer ø10x20 4 530001800

11 Self-lock nut M10 4 520007010

12 Chipper hopper support 1 011601000

13 Washer ø9x18 35 510005009

14 Self-ock nut M8 43 520002008

15 Knob ø25 1 012310000

16 Sieve lever 1 013410000

17 Lever spacer 1 013411000

18 Washer 2 511000100

19 Belleville washer 2 511100100

20 Knob M12 1 012311000

21 Washer ø13x26 19 511100120

22 Self-lock nut M12 11 520003012

23 Chipper frame 1 012510000

24 Counter-blade 1 013100001

25 Bottom 1 012000001

26 Bottom pin 4 012100000

27 Screw TSPEI M8x20 2 500011008

28 Screw TE M8x20 19 500008008

29 Discharge casing 1 012210001

30 Left frame 1 010140001

31 Discharge rubber 1 012910001

32 Nut M12 1 520000001

33 Sieve pin L 1 012110001
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Tab.1 - Base Machine (2/3) Bio 150
Pos Description No. Code

34 Sieve guide 2 012710001

35 Sieve ø30 (optional) 1 012810001

Sieve ø35 (optional) 1 012810002

Sieve ø40 (standard) 1 012810003

Sieve ø50 (optional) 1 012810004

38 Support YAT 206 2 910017

48 Sieve pin (C) 1 012110021

63 Belt casing 1 044400001

64 Screw TE M10x40 2 500009410

66 Belt A-58 2 014900001

68 Rotor pulley 2A 1 014800001

69 Engine support 1 014500001

70 Hand grip ø25 2 020903000

71 Centrifugal clutch 2A ø138 1 019300002

72 Anti-vibrating pipe 1 013900001

73 Block 8 014300035

74 Schrew TE M8x60 4 500070008

82 Engine 1 014100001

83 Centrifugal rubber ø138 1 019400002

84 Left handle 1 001374

85 Right handle 1 001373

86 Screw TE 7/16” UNF 1 507160134

87 Retainer washer 1 510000843

88 Screw TE M10x60 2 500001060

89 Screw TE M8x40 1 500006208

189 Wheel 3.50-8 2 014700001

190 Pin 4R 4 530001000

193 Wheel axle 1 014300288

200 Galvanized cover plate 1 011300000
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Tab.1 - Base Machine (3/3) Bio 150
Pos Description No. Code

201 Engine adjustment plate 1 014500005

202 Hopper pin 1 011810002

205 Diacharge Casing angle 1 012210002

206 Screw TBEI M8x20 1 500000820

230 Safety grid 1 001294

231 Screw TE M8x25 4 500025008
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Tab.2 - Hopper Bio 150
Pos Description No. Code

1 Hopper 1 001375

2 Protection rubber 1 010302001

3 Frame hopper 1 010304155

7 Screw TT M6x20 12 520002407

12 Washer ø11x22 4 530001800

13 Self-lock nut M10 4 520007010
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Tab.3 - Rotor Bio 150
Pos Description No. Code

1 Rotor 1 010101050

11 Rotor pin 4 010102000

12 Spacer ø16x1 4 080009016

13 Blade TR6 36 010105006

14 Spacer H=18 12 010108001

15 Spacer H=11.5 20 080007080

16 Washer ø16x3 8 511120020

17 Seeger ring 4 510012001

18 Spacer ø30 X 012720001

19 Chipper blade 1 013300000

25 Rotor key 1 530004000

26 Screw TSPEI M8x25 3 500011508
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